Tubos de Acero de México, S.A.
Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México

=Tenaris

CERTIFICADO DE PRUEBAS -EN FABRICA Number/Namero Page / Pagina: SR

06042660 1/4
Date/Dia:  04/12/2006

Customer PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer's Crder | te Orden - item N° Customer’s Reference | Referancia del cliente Manufacturer’'s Works Order N° / Confirmacian de Venta

091970/02

Manufacture Process /| Proceseo de fabricacion. Product Type / Tipo de producto. Surface [ Superficie,

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMTINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Standard or Specification /| Mormas o especificaciones. Steel Grade / Grado de acero. Ends / Extremos, NORMAL BEVEL

API 5L/ASTM Al06/ASME SA106/ASTM A53 ,JULIO 1, 2000/99/1995-A95/99B B/X42 PSL1 BISELADO NORMAL

Cimensions [ Dimen

nes.
219.10 X 8.20 MM
8 5/8 X 0.322 INCH

Length / Longitud.
6.00 / 6.50 MTS
19.70 / 21.30 FT

Quantity / Cantidad. 33 Pes/pz

Nominal Weight / Peso Nominal

42.65 KG/M

28.58 LB/FT
Specimen con Specimen dimensions Test Y. S. UuT.s. Y.5.
Condicidn de la probeta Dimensiones de |a probeta temp Unit / Unidad Unit / Unidad ! Elongation
Heat N° Sample N*| Ls HT | Type Size Area Temp. KG/MM2 KG/MM2 UT.Ss Alargamiento
Colada N° | Muestra N° Tipo Crri Tamafio Seccion de Eul 0.5%
mm mim2 Bnsayn Required/Requerido Required / Requerido Required % in 2 inches

TMin: TMin: Min % = API

Thax; Thiax:

LMin: 29.50 LMin: 42.18 Max Qbt.

C LMax: LMax: %
31100 |18655 B | AR |Rec | L 38.10 x 8.50 §323.85 RT 32.18 50.64 0.64 42
31100 18656 B AR |Rec L 38.60 x 8.30 j320.38 RT 33.43 50.39 0.66 42
Ls: Location of the sample | Localizacion de la muestra B: Body | Cuerpo U: Upset/ Recalque HT: Heat Treatment { Tratamiento Térmico
Tre: Speci with heat treat at laboratory / Probeta tratada en laboratorio NT: Normalized and Tempered / Normalizado y Revenido QT: Quenched and Tempered [ Templado y Revenido
N: Normalized | Normalizado A: Annealed { Recocido SR: Stress Relief [ Relevado de Esfuerzo AR: As Rolled f Sin Tratamiento
Rec: Rectangular / Rectangular Cyl: Cylindrical / Cilindrica T.5.: Tubular Strip | Segmento Tubular Ori: Orientation / Orientacion
L: Longitudinal { Longitudinal T: Transverse [ Transversal RT: Room Temperature | Temperatura Ambiente EUL: Extension Under Load Method
UTS: Ultimate tensile strength | Resistencia Max: Maximum [ Maximo Obt: Obtained / Obtenido Y.S.: Yield Strength / Fluencia
LMin: Longitudinal Minimum | Minimo Longitudinal LMax: Longitudinal i | Maximo Longitudinal TMin: Transverse Minimum [ Minimo Transversal TMax: Transverse Maximum / Maximo Transversal
Min: Minimum / Minimo
i sgmpied, rentnd, endicr o writh the soe raets 1 wiremgnts in all respects, This ced

a is issued by a computerized system and it is valid with electronic signaturs. On ke originel cerificate the trade-mark grean colored

Tenaris' is stamped. In case the cwner of the onginal carificate would release a copy of 1, he mus: attest its conformity to the original one, 1 responsibility for any unfawiid or mot adowsd use. Any alte

n andior falstlication will be subjectad to the law.
This cartificate is not & declaration of origin nor may it be used as & declaration of origin.

Eote documants cartifica que

reducios descritos agul fusron manufacturados,

o ir de scusrde con la especificacién de referencia y satisface los cormespondientas requerim

un sistema

yus vilido con firma electrénica. - En el cartificade original &l logotipo

_ DICA TT7 040

Tenaris (verde) estd imprase e sjn. En caso de gue el poseeder del certificado entregue una fotocopia del mismo, deberd garantizar la eonformidad con el arigingl, y se hace responsable per cualquier use

lsficacidn serd sujels

- Esta cerificado no es, ni pued 0, coma una declaracién de origen.
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- ) - Tubos de Acero de México, S.A,
0 :m -—m Km 433.7 Carr, México-Veracruz

Via Xalapa
{91697} Veracruz, Ver. México
. . (52) 229 989 1100 tel
CERTIFICADO DE PRUEBAS -EN FABRICA Number/Namero Page / Pagina: (52) 229 989 1120 fax
Date/Dia:  04/12/2006
Customer/Ciiente: PLESA ANAHUAC Y CIAS s, S.A. DE C.V. Customer’s Order / Cliente Orden - item N* Customer’s Reference / Referencia del cliente Manufacturer's Works Order N° | Confirmacion de Venta
. 091970/02
[Manufacture Process / Proceso de fabricacian. Product Type / Tipo de producta. Surface / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification / Mormas o especificaciones. Steel Grade [ Grado de acero, Ends / Extremos. NORMAL BEVEL
API 5L/ASTM Al106/ASME SA106/ASTM A53 ,JULIO 1, 2000/99/1995-A95/99B B/X42 PSL1 BISELADO NORMAL
Dimensions / Dimensiones, Length / Longitud. Quantity / Cantidad, 3 u. WQ s/pz ) ~ |Nominal Weight / Peso Nominal
219.10 X 8.20 MM 6.00 / 6.50 MTS 42.65 RKG/M
8 5/8 X 0.322 INCH 15.70 / 21.30 FT ) - 28.58 LB/FT
| HARDNESS TEST / ENSAYOS DE DUREZA |
| Through Wall Hardness / Dureza en el espesor ]
Heat/ Colada: Required /Requerido HRC Heat/ Colada: _ Required [Requerido  HRC
31100 Min. Max. 22.00 31100 Min. Max. 22.00
-mmq_m_m {Muestra 1B655 _m:a hx_" mmam_mm Muestra 18656 _m:a mxh
Quadrant Aver Quadrant Aver
Cuadrante 1 2 3 | Prom| Var Cuadrante 1 2 3 | Prom | Var
1 00 176.5 |76-1]75.5 [76.0 1 00 |75.8(76.3]73.7]75.3
Unit / Unidad MW 75.6 |74.5]|77.3 |75.8 Unit / Unidad MW 73.8|77.2]77.1|76.0
Eu 1D 75.5 |73.8175.0 |74.9(1.1 HRb [[»] 73.8]77.5175.5|75.6[0.7
Pipe N° / Tubo N°: [us: B |eT: AR Pipe N° / Tubo N°: |us: B |uT: AR
Min: Minimum / Minimo ID: Internal Diameter | Didmetro Interno Ls:L tion of the ple | Localizacion de la Tre: Sp with heat treatment at laboratory [ Probeta tratada en laboratorio
Max: Maximum / Maximo Aver.: Average B: Body [ Cuerpo NT: Normalized and Tempered / Nor doyR id A: Annealed | Recocido
OD: Qutside Diameter / Diametro externo Prom.: Promedio U: Upset/ Recalque QT: Q hed and Tempered | T ladoy R id SR: Stress Relief / Relevado de Esfuerzo
MW: Mid Wall / Centro Var.: Variation / Variacién HT: Heat Treatment | Tratamiento Térmico N: N lized | Normalizado AR: As Rolled | Sin T 1o Q: Quenched / Templado
TECHNOLOGICAL TEST / ENSAYOS TECNOLOGICOS |
Heat N* Sample N° Flattening Test
Colada N* § Muestra N* Ensayo de Aplastamiento |
31100 18655 GOOD/BUENO
31100 {18656 GOOD/BUENO
o, raeralad, Leted, andler inFudcted-in ssisidunce with tho spaaf refeianced ard mobis Meindering pof el * manatis, This certificats s iscued by o computarized symtam andit ls wolid wih-slactesnie signature. - GOniha rrginal.cornifics'a the trade-mark araan colored.
Tenaris' is stamped. In case the owner of the original centificate would releass & copy of It, be must atlest its conformity 1o the original one, laking upon himsalf the responsibility for any untawiul or not atlowsd use. Any and/er falsification will be subjacted 1o the law.
This cartificats is not a declaration of erigin nar may # be used as a declaration of erigin,
Este documento cartifica que los preductos deseriles agqul fueron probados yio de acuerdo conla espacificacidn de refarencia y satisf: los i . Esle certificado s emite un sistema izado y es vélido con firma electrenica. - En el cartificado criginal sf logotipo
Tanaris {verds} astd impreso en la hoja. En caso de que el p del i gue una fi ia del mismo, deberd garantizar la conformidad con el original, y se hace responsable por cuslquier use degal o indebido. Gualquier alteracion wo falsificacién serd sujeta & la ley.
o Este certificade no es, ni puede sar usado, came una declamacion de origen.

_ DICA 777 04 O
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: - Tubos de Acero de México, S.A.
: m :m q_m Km 433.7 Carr. México-Veracruz
Via Xalapa
(91697) Veracruz, Ver. México

CERTIFICADO DE PRUEBAS EN FABRICA Number/NGmero Page / Pagina: (52)229 38 1100 t!

{52) 229 989 1120 fax
06042660 3/4
patedia: 04/12/2006

Customer/ Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer's Order / Cliente Orden - item N*~ Customer's Reference / Referencia del cliente Manufacturer's Works Order N* | Confirmacicn de Venta
- 091970/02
{Manufacture Process | Proceso de fabricacian, Product Type / Tipo de producto. Surface / Superficie.
SERMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
{Standard or Specification / Normas o especificacicnes. Steel Grade / Grado de acero. Ends / Extremos. NORMAIL BEVEL
API 5L/ASTM Al06/ASME SA106/ASTM A53 ,JULIO 1, 2000/99/1995-A95/99B B/X42 PSL1 BISELADO NORMAL
Dimensions / Dimensiones, Length / Lengitud, Quantity { Cantidad. 33 Pcs /pz 3 | Nominal Weight / Peso Nominal
219.10 X 8.20 MM 6.00 / 6.50 MTS : : 42.65 RG/M
8 5/8 X 0.322 INCH 19.70 / 21.30 FT = 28.58 LB/FT
CHEMICAL COMPOSITION / COMPOSICION QUIMICA.
: Col sition, % | Composicion %
c Mn Si Cr Mo 5 P Ni v Cu Al Sn As Nb 51 82 53
X100 X 1000 , X 10000 : X 100
freat H Maxj 28 | 135 40 | 15 § 30 | 30 | a00| B0 | 400 40 15 100
Colada Min 29 | 10
Sample N° [P Max] 28 | 135 40 | 15 | 30 | 30 | 400 | 80 | 400 40 15 100
Muestra N° Minf 29 | 10
31100
00001 H i8 71 28 5 1.7 3.5 12 50 1] 121 22 9 4 0 a 24 v} 71 ] 23.8 0
18655 P 15 69 28 s 1.6)3.3] 12 50 o 1185 20 8 4 0 o 20 0 71 0 23.5 0
18656 P ig 69 28 5 1.6§3.6| 12 50 0 ils 20 8 4 0 0 24 0 71 0 23.4 0
H: Heat [ Colada P: Product | Producto _
51:SUMA Nb+V+Ti 52:5UMA !O._.ﬂ_,...z_....ﬂ.m+< 53:SUMA Nb+V
_.. HYDROSTATIC TEST / PRUEBA HIDRAULICA |
Pressure / Presion Time/ Tiempo Resulis / Resultado
Unit/ Unidad. Value/ Valor Seconds / Segundos
PSI 2350 5 ! Satisfactory / Satisfactorio
chogEe Ee e oy o o e = SUPPL.EMENTIARY., INEORBMAREON. /= TNFORMACTON SUDEEMENTARIA - e
Manufactured by / Fabricado por. TAMSA

Steel making process / Fabricacién de acero. Electric Arc Furnace-Ladle Furnace-Continuous Casting Machine. Fully Killed Steel / Horno de Arco

This ks to cerlify that the products described here in were manufactured, sampled, tested, andior i d'in with the ficatl and masts the requirements in ail respects. This centificate is issued by a computerized system and it is valid with electrenic signature, On the original cartificats the trade-mark grean colored
Tanaris' iz stamped. In case the owner of the original cenificats would release a copy of i, he must sitest #s conformity to the original one, taking upon himself the responsibiiity for any unkawful er not sllowed use, Any ion and/or falsification wiil ba subjected to the law.
This carificate is not a declaration of origin nor may it be used as & declaration of origin,

Este documento: cerifica que los p descritos aqul fusron i d yig i

pecci de acuerdo con la Hficacion de ref o y satlsface los pond requerimi Este cerificads se emite moediante un sistlema

patari: y &s vilido con firma electrdnica,  En sl certificado original el logotipo
Tenaris (verde} astd impreso en la hojs. -En caso daque elp del cerificade ant una fi ia del mismo, deberd garantizar la conformidad con el ogfiinal, y se hace msponsable por cualquier uso ilegal o indsbido. Cualquier alteracién yio falsificacién serd sujsta a la ley.

Este carfificado no 83, ni pueds ser usado, como una declaracién de ongen. _ DICAFTT.040
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Date/Dia:  04/12/2006

I

Customer [ Cliente:  PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’'s Order / Cliente Orden - item N* Customer's Reference | Referencia del cliente Manufacturer’s Works Order N° | Confirmacién de Venta

i 091970/02
¥Manufacture Process / Proceso de fabricacion. Product Type / Tipo de producto. Surface / Superficie.

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Standard or Specification / Mormas o especificaciones. Steel Grade | Grado de acero. Ends / Extremos. NORMAL BEVEL

API 5L/ASTM Al06/ASME SA106/ASTM A53 ,JULIO 1, 2000/99/1995-A95/99B B/X42 PSL1 BISELADO NORMAL

Dimensions / Dimensiones. Length / Longitud. Quantity { Cantidad. 33 Pcs /pz ) | Nominal Weight / Peso Nominal

219.10 X 8.20 MM 6.00 / 6.50 MTS . 42.65 KG/M

8§ 5/8 X 0.322 INCH 19.70 /7 21.30 FT 28.58 LB/FT

SUPPLEMENTARY TINFORMATION / INFORMACION SUPLEMENTARIZ

Eléctrico-Horno de Afinacidén-Migquina de Colada Continua. Acero calmado con aluminio.

Material free from Mercury contamination / Material libre de contaminacidén de Mercurio
Not repaired by welding / No reparado por soldadura

Heat Treatment / Tratamiento térmico. Material as rolled / Sin tratamiento térmico
Non destructive test / Control no destructiwvo. Satisfactory / Satisfactorio
Inspection method / Método de inspeccidén ER-4 - EMI - FLVI - MPI -

MATERIAL DE ACUERDO A NACE MRO175-2003
TAMSA REF: 660606

GRQUATS TAMSA QUALITY DEPARTMENT SIGNATURE
e -
o 7
& & ,
MS m QUALITY CERTIFICATYON DEPT CHIEF OF QUALITY CERTIZFCATION DEFT j
mw. > DEPTO. CERTIFICACION/ DE CALIDAD RESPONSABLE DELJDEPTS. LCACION DE “WaLIDAD
R\ JN T RLES HONOYIO Z AVILA i
h ;. 4
,.vv.u év Fd . bn\\\b
S0000Y :
Quality System Certifisd. X epee e o 0 - | EmESaRRS e Gaes 0 dneabaaailenoitiaaliGe a0 Wil anlaeman e | SRR St
N® 110950
R e ,{...u_az. ,iﬂmﬂﬂ%ma coscribad nefl in wihs u&aauﬂc_&..wmwmwuﬂhmmmn. arialor Sladl o ' amd miakts i reRuinmEne in n__ﬂh‘%wov. Whiculi is izsumi by & Lompuw Syetam and i vai ST Bi0Ca s sigusters, Un s original certficats ine ndde-margiean cole o i

Tonaris'is stampad.. In case the owner of the eriginal certificate would releass a copy of if, he must attest its conformity 1o the ariginal one, taking upon himsslf the respensibility for any unlawful of net sllewed use. Any atteration andlor falsification will be subjected to the law.

This certificate is not a declaration of origin nar may i be used as a declaration of origin.

Este documento carifica que los prod rilos aqul fueren bados yo i sonados de acuerdo con la il de in y satisface los i 1 i . Este il 4 amite i un sistema izade y 85 vilide con firma electrnica. . En el certificado original el logotipo

Tenaris (varde) estd impreso en la hoje. En caso de gque ol del cerifi gue una fi pia def mismo, deberd garantizar la cenfermidad can el original, y se hacs responsable por cualquier uso ilegal o indabido, Cualqui i6n yio falsificacion serd sujeta a la tey,

Este certificade no es, ni puede ser usado, como una declaracidn de arigen. _ DICA 777 04 0




